

レジメン名	薬剤名	投与量	施行日	1コース
FEC	エピルビシン エンドキサン 5-FU	100mg/m ² 500mg/m ² 500mg/m ²	day:1 day:1 day:1	21日
AC	ドキソルビシン エンドキサン	60mg/m ² 600mg/m ²	day:1 day:1	21日
EC	エピルビシン エンドキサン	90mg/m ² 600mg/m ²	day:1 day:1	21日
CMF	メソトレキセート 5-FU エンドキサン	40mg/m ² 600mg/m ² 100mg/body	day:1.8 day:1.8 day:1~14	28日
ビノレルビン	ビノレルビン	25mg/m ²	day:1.8	21日
3wトラスツズマブ	トラスツズマブ	8mg/kg(初回) 6mg/kg(2回目~)	day:1	21日
パクリタキセル	パクリタキセル	80mg/m ²	day:1.8.15	28日 連投する場合あり
ドセタキセル	ドセタキセル	75mg/m ²	day:1	21日
ゲムシタビン	ゲムシタビン	1250mg/m ²	day:1.8	21日

TC	ドセタキセル シクロフォスファミド	75mg/m ² 600mg/m ²	day:1 day:1	21日
nab-パクリタキセル	アブラキサン	260mg/m ²	day:1	21日
エリブリン	エリブリン	1.4mg/m ²	day:1.8	21日
パクリタキセル+ベバシズマブ	パクリタキセル ベバシズマブ	90mg/m ² 10mg/kg	day:1.8.15 day:1.15	28日
ドセタキセル+トラスツズマブ+ペルツズマブ	ペルツズマブ トラスツズマブ ドセタキセル	840mg(初回) 420mg(2回目～) 8mg/kg(初回) 6mg/kg(2回目～) 75mg/m ²	day:1 day:1 day:1	21日
アテゾリズマブ+nab-PTX	アテゾリズマブ アブラキサン	840mg/body 100mg/m ²	day:1.15 day:1.8.15	28日
カドサイラ	トラスツズマブエムタ ンシン	3.6mg/kg	day:1	21日
エンハーツ	トラスツズマブデルク ステカン	5.4mg/kg	day:1	21日
CMF+トラスツズマブ	トラスツズマブ メソトレキセート 5-FU エンドキサン	8mg/kg(初回) 6mg/kg(2回目～) 40mg/m ² 600mg/m ² 100mg/body	day:1 day:1.8 day:1.8 day:1~14	28日

TC+トラスツズマブ	トラスツズマブ ドセタキセル シクロフォスファミド	8mg/kg(初回) 6mg/kg(2回目～) 75mg/m ² 600mg/m ²	day:1 day:1 day:1	21日
wトラスツズマブ+w/パクリタキセル	トラスツズマブ パクリタキセル	4mg/kg(初回) 2mg/kg(2回目～) 80mg/m ²	day:1.8.15.22 day:1.8.15	28日
カルボプラチン+ドセタキセル+トラスツズマブ	トラスツズマブ カルボプラチン ドセタキセル	8mg/kg(初回) 6mg/kg(2回目～) AUC5 75mg/m ²	day:1 day:1 day:1	21日
ドセタキセル+トラスツズマブ	トラスツズマブ ドセタキセル	8mg/kg(初回) 6mg/kg(2回目～) 75mg/m ²	day:1 day:1	21日
パクリタキセル+トラスツズマブ	トラスツズマブ パクリタキセル	8mg/kg(初回) 6mg/kg(2回目～) 80mg/m ²	day:1 day:1.8.15	21日
エリブリン+トラスツズマブ+ペルツズマブ	ペルツズマブ トラスツズマブ エリブリン	840mg(初回) 420mg(2回目～) 8mg/kg(初回) 6mg/kg(2回目～) 1.4mg/m ²	day:1 day:1 day:1.8	21日
カルボプラチン+ドセタキセル+トラスツズマブ+ペルツズマブ	ペルツズマブ トラスツズマブ カルボプラチン ドセタキセル	840mg(初回) 420mg(2回目～) 8mg/kg(初回) 6mg/kg(2回目～) AUC5 75mg/m ²	day:1 day:1 day:1 day:1	21日
トラスツズマブ+ペルツズマブ	ペルツズマブ トラスツズマブ	840mg(初回) 420mg(2回目～) 8mg/kg(初回) 6mg/kg(2回目～)	day:1 day:1	21日

パクリタキセル+トラスツズマブ+ペルツズマブ	ペルツズマブ トラスツズマブ パクリタキセル	840mg(初回) 420mg(2回目～) 8mg/kg(初回) 6mg/kg(2回目～) 80mg/m ²	day:1 day:1 day:1.8.15	21日
ビノレルビン+トラスツズマブ+ペルツズマブ	ペルツズマブ トラスツズマブ ビノレルビン	840mg(初回) 420mg(2回目～) 8mg/kg(初回) 6mg/kg(2回目～) 25mg/m ²	day:1 day:1 day:1.8	21日
ペムブロリズマブ+PTX+CBDCA	ペムブロリズマブ パクリタキセル カルボプラチン	200mg/body 80mg/m ² AUC5	day:1 day:1.8.15 day:1	21日
ペムブロリズマブ+DXR+CPA	ペムブロリズマブ ドキシソルビシン シクロフォスファミド	200mg/body 60mg/m ² 600mg/m ²	day:1 day:1 day:1	21日
ペムブロリズマブ+アブラキサン	ペムブロリズマブ アブラキサン	400(200)mg/body 100mg/m ²	day:1..43(1.22.43.54) day: 1.8.15.29.36.43.57.64. 71	84日
ペムブロリズマブ+PTX	ペムブロリズマブ パクリタキセル	400(200)mg/body 100mg/m ²	day:1..43(1.22.43.54) day: 1.8.15.29.36.43.57.64. 71	84日
ペムブロリズマブ+GEM+CBDCA	ペムブロリズマブ ゲムシタビン カルボプラチン	200mg/body 1000mg/m ² AUC2	day:1 day:1.8 day:1.8	21日
アテゾリズマブ+アブラキサン	アテゾリズマブ アブラキサン	840mg/body 100mg/m ²	day:1.15 day:1.8.15	28日
フェスコ	フェスコ	IN(初回) MA(2回目～)	day:1	21日
フェスコ+DTX	フェスコ ドセタキセル	IN(初回) MA(2回目～) 75mg/m ²	day:1 day:1	21日

フェスゴ+PTX	フェスゴ パクリタキセル	IN(初回) MA(2回目～) 80mg/m2	day:1 day:1.8.15	21日
フェスゴ+DTX+CBDCA	フェスゴ ドセタキセル カルボプラチン	IN(初回) MA(2回目～) 75mg/m2 AUC5	day:1 day:1 day:1	21日
フェスゴ+エリブリン	フェスゴ エリブリン	IN(初回) MA(2回目～) 1.4mg/m2	day:1 day:1.8	21日
トロデルビ	トロデルビ	10mg/kg	day:1.8	21日
ダトロウェイ	ダトロウェイ	6mg/kg	day:1	21日
フェスゴ+ビノレルビン	フェスゴ ビノレルビン	IN(初回) MA(2回目～) 25mg/m2	day:1 day:1.8	21日